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a Key

m “Must do” actions for GP’s / (Triaged
by RSS)

Recommendations for Primary Care

. Red flag / urgent referral

E Routine referral

. Public health intervention

G Audio-visual aids for patients and GP

% Click icon for clinical evidence

Q Right-click to use hyperlink

2.0 (Pi) Note: Alpha-numeric step references are
Assessment by a healthcare professional with the \ to aid printing in black & white and colour
appropriate training and skills relevant in the care of blindness
children and young people - This is equivalent to Tier 2 /
or above in the new tiered asthma capabilities framework.

See reference [1] (page 24) for further details
L]

History — current episode, background control, PMH, Investigations must be within 6
FH. Consider smoking cessation in household months of date of referral
smokers

e  General appearance, cyanosis?
e  Use of accessory muscles
e  Breathlessness — able to speak/feed?

Investigations:

e  Auscultation — air entry, added sounds

e Record temperature, pulse, respiratory rate and
oxygen saturation

' 4.0 (B) ' 5.0 (B

IMMEDIATE REFERRAL TO A&E IS APPROPRIATE

A4 7.0 A

Additional ibing inf .

Steroids

e  There is growing evidence that oral and inhaled steroids are ineffective in preschool children (< 5yrs) presenting with viral induced wheeze (VIW) and
therefore should not be prescribed routinely.
Careful assessment of all children presenting with wheeze remains essential to ensure that the diagnosis of asthma is not missed.
Consider oral corticosteroids in those who need HDU or where asthma suspected
Consider a trial of inhaled corticosteroids in children with Multiple-trigger wheeze (MTW) (i.e. beclometasone 200-400mcg daily for 4 to 8 weeks). If
there is no improvement, stop. If there is improvement, stop and see if symptoms recur on stopping. If inhaled corticosteroid needed, the dose can
then be reduced to the minimum amount required.

Prednisolone (oral; non enteric coated tablet preferred) dosing information:
e < 12years:1-2 mg/kg once daily (max 40mg daily) for up to 3 days, longer if necessary
e  Those already on maintenance steroids or have received oral steroids for more than a few days, give 2mg/kg (max 60mg daily) for up to 3 days, longer
if necessary

Hydrocortisone (intravenous) dosing information:
e  Consider IV hydrocortisone 4mg/kg (maximum dose 100mg) if child is vomiting or is unable to take oral prednisolone

Inhalers vs nebulisers in acute asthma

For moderate, acute asthma, use an inhaler and spacer.
Indications for nebulisers:

e Low saturations <92%

e Unable to use inhaler and spacer (not compliant)

e Severe and life threatening respiratory distress

Nebulised asthma rescue therapy should only be used for the the acute management of an asthma attack. Home use of nebulisers in paediatric asthma
should only be initiated and managed by specialists. See MHRA alert [2]

11.0

Viral Induced wheeze (VIW)

e 1/3 of children have an episode of wheezing in the first 3 years of life, usually triggered by a viral infection. Only 20% of these children will go on to have
asthma. The classification and treatment of wheeze in this age group continues to be debated.

e They should not routinely be labeled as having asthma as the pathophysiology of a VIW is different from that of asthma.

e Caveat: early onset asthma may be indistinguishable from VIW at first presentation.

e |t is important to consider the temporal pattern of wheezing:

e Episodic (viral) wheeze: child only wheezes with viral URTIs and is symptom free in between episodes.

o Multiple-trigger wheeze: child wheezes with URTIs but also with other triggers such as exercise, smoke and allergen exposure.

[1] https://iwww.england.nhs.uk/wp-content/uploads/2021/09/National-bundle-of-care-for-children-and-young-people-with-asthma-resource-pack-September-
2021.pdf (pg 24)

[2]: https://www.gov.uk/drug-safety-update/nebulised-asthma-rescue-therapy-in-children-home-use-of-nebulisers-in-paediatric-asthma-should-be-initiated-
and-managed-only-by-specialists

*|f a child has not performed a peak flow before, the technique used may be suboptimal.
In this instance the result should be treated with caution. PEF unlikely to be reliable in severe/life-threatening episode.

** Useful resources:
www.asthma.org.uk/for-professionals/

Ref: The British Thoracic Society (BTS) British Guideline on the Management of Asthma (revised 2019) https://www.brit-thoracic.org.uk/quality-
improvement/guidelines/asthma/
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